),

|||||||||||||||||||||||

A J

MJ2600&MJ2600D
T H X
PARTS BOOK
LG KRR R A F

MING JANG SEWING MACHINE CO.,LTD.




CONTENTS H R
MACHINE BED FRAME HE L) M AR 1
BUSHINGS MECHANISM £ u A 2
COVER (1) & () 3
COVER (2) % (2 4
CRANK SHAFT DRIVE MECHANISM (1) TatkAE (1) 5
ARM SHAFT MECHANISM 7Y 6
NEEDLE BAR, NEEDLE GUARD MECHANISM stik o St AR 7
LOOPER DRIVE MECHANISM YA AR 8
FEED MECHANISM % T A 9
CRANK SHAFT DRIVE MECHANISM (2) T (2) 10
/T/ DEVICE /T/ A3 BR By 3 AR 11
PRESSER FOOT MECHANISM JRE R M A 12
SPREADER MECHANISM BRIy Y 13
THREAD TENSION MECHANISM BT 14
NEEDLE & SPREADER THREAD MECHANISM SR b fh 4R 8 AR 15
LOOPER THREAD MECHANISM LEREE S Y 16
LUBRICATION MECHANISM (1) kA (1) 17
LUBRICATION MECHANISM (2) itk (2) 18
COOLING DEVICE B E 19
ATTACHMENT CARTON B A A8 20
Q (TAPE BINDING) DEVICE IR 3 21
HEMMING DEVICE T B A 22
ELECTRIC (PNEUMATIC) TYPE PRESSER FOOT LIFTER Ea (RB)) X6 Ry 41 23
UNDER THREAD TRIMMER MECHANISM 2K ki 24
ELECTRIC (PNEUMATIC) TYPE UNDER THREAD TRIMMER MECHANISM E# (R.%) X T 71 #4425
ELECTRIC (PNEUMATIC) TYPE TOP THREAD WIPER MECHANISM TH(RE) X\ LiESEE 26
THREAD STAND BRM 27
ACCESSORIES BOX [EREen 28
MR (FABRIC TRIMMER) DEVICE MR 157 % K B 31
ELECTRIC (PNEUMATIC) TYPE TOP THREAD TRIMMER MECHANISM ‘& # (#.%7) X Lin 7 #4532
MR SPECIFIC PARTS MR % X4 33
DCC SPECIFIC PARTS DCC & A X4 36



MACHINE BED FRAME I & 1
Ref. Parts Amt.
No. No. Description oo pA Req.
1 Wi-1 Machine Frame % 1
2 W1-2 Oil Sight Gauge W E AL 1
3 W1-3 Bed Pin (1/4-24X9) #E X IF8 4
4 Ww1-4 Screw (M6-1X20) ¥2 44 4
5 W1-5 Plug LE 1
6 W1-6 Plug LE 1
7 W1-7 Plug LE 1
8 W1-8 Plug LE 1
9 W1-9 Plug LE 1
10 P1-34 Plug LE 2
11 Wi-11 Plug LE 1
12 Wi-12 Oil Filter Screen G i 4 1
13 W1-13 Retaining Ring jo3g 1
14 P7-29 Felt FEE 1
15 W1-15 Plug FLE 1
16 W1-16 Screw (M4-0.7X6.5) ¥Z 44 2
17 W1-17 Cover J& & 1
19 W1-19  Plug FLE 1
20 P1-17 Rivet &P 4T 4
21 Wi1-21 Model Plate A 9% 40 n% 1
22 W1-22 Tube o 1
23 W1-23 Sewing Maching Supprting Block R 1
25 G1-21 Name Plate 208 1
27 P3-6 Warning Sticker A pk 4K 1
28 P2-41 Sticker Bh 45 1
29 W1-29 Screw (M6-1X6) ¥Z 44 2
30 P1-22 Warning Sticker A Bk 4K 1
31 Wi1-31 Oil Seal P 1
32 W1-32 Sewing Maching Supprting Block e 1
33 W1-33 Sewing Head Cover (Right) LR 1



BUSHINGS MECHANISM B & Ak 2
Ref. Parts Amt
No.  No. Description m A Req.
1 W2-1 Pin (SPP4*8) B O 4% 1
2 W2-2 Needle Bar Bushing(Lower) 43 £ % (T) 1
3 W2-3 0Oil Seal i 1
4 W2-4 Needle Bar Bushing(Upper) 4 £ B (L) 1
5 W2-5 Bushing SEE 2
6 W2-6 Oil Seal £ 1
7 W2-7 Bushing AEE 1
8 W2-8 Bushing AEE 1
9 W2-9 Bushing AEE 2
10 W2-10 Bushing SEE 1
11 W2-11 Bushing AR E 1
12 W2-12 Bushing AEE 1
13 W1-31 0Oil Seal £ 1
14 W2-14 Bushing WRE 1
15 W2-15 Bushing ShiR B 1
16 W2-16 Bushing R E 1
17 W2-17 Bushing WRE 1
18 W2-18 Bushing SR E 1
19 W2-19 Bushing E 1
20 W2-20 Bushing SR 1
21 W2-21 Bushing iR E 1
22 W2-22 Bushing mE 1
23 W2-23 Bushing E 1
24 W2-24 Bushing WRE 1



-

COVER (1) = (D 3
Ref. Parts Amt.
No. No. Description o FA Req.
1 W3-1 Sewing Head Cover (Top) w3A b E 1
2 W3-2 O-Ring ORI 1
3 W3-3 0il Sight Window h 4% 1
4 W3-4 Gasket Ak 1
5 W3-5 Screw (M4-0.7X12) $7 4 12
6 W3-6 Sewing Head Cover (Left) B E 1
7 P1-48 Plug ILE 1
8 W3-8 O-Ring by IR 1
9 W4-3 Screw (M4-0.7X8) 27 44 1
10 W3-10 Name Plate 504 1
11 W3-11 Sewing Head Cover (Rear) R 4% T3 1
12 W3-12 Gasket Ak S R 1
13 W3-13 Screw (M6-1X10) ¥, 44 8
14 W3-14 Name Plate A 1
15 W3-15 Thread Guide L3 1
16 W3-16 Thread Takeup Cover MR REZ 1
17 P6-46 Screw (M5-0.8X14) 27 4% 1
18 W3-18 Cord Clamp (UC-2,3/8") BE 1
19 W3-19 Pulley Cover RwmE 1
20 W3-20 Screw (M5-0.8X60) 27 44 2
21 W24-19  Screw (M4-0.7X4) $7 4% 1
22 W3-22 Arm Cover(Top) Assembly LA ] 1
23 W3-23 Bracket ER K E R 1
24 W3-24 Screw (M4-0.7X8) 27 4 2
25 W3-25 Washer BT 2
26 W3-26 Bracket HHHIE 1
27 W3-27 Screw BAT 3R %% 1
28 W3-28 Washer IR 3] 1
29 W3-29 Eye Guard % H 4% 1
30 W3-30 Screw (M3-0.5X4.5) 27 44 2
31 W3-31 Washer K 2
32 W3-32 Nut $218 1
33 W3-33 Arm Cover(Top) Assembly PIEA H A 1
34 W3-34 Bracket Assembly ELE X 1
35 W3-35 Screw (M4-0.7X4) 37, 4 1
36 W3-36 Guide TR 1



- VDR W W A WS

22(H&Eh)
25G%38)

COVER (2) & (2 4
Ref. Parts Amt.
No. No. Description ou F4 Req.
1 W4-1 Top Cover 3z 1

2 W4-2 Top Cover Gasket LEBEEA 1

3 Ww4-3 Screw (M4-0.7X8) ¥2 44 10

4 W4-4 Flat Spring %A 1

5 W3-24 Screw (M4-0.7X8) ¥2 4% 7

6 W4-6 Bed Cover TRELE 1

7 W4-7 Plug LE 1

8 W4-8 Slide Plate (Auomatic) HIR(B ) 1

9 W4-9 Bracket / Stitch Plate &R 1

10 W4-10 Screw (M3-0.5X6) X2 44 2

11 W4-11 Positioning Bushing AL 2

12 W4-12 Flat Spring RIS /0] 1

13 W24-19 Screw (M4-0.7X4) 2 44 2

14 W4-14 Side Cover Bl BAR(T) 1

15 W3-5 Screw (M4-0.7X12) 2 44 2

16 W4-16 Side Cover Bl B AR (L) 1

17 W4-17 Bracket / Stitch Plate SHAR R 1

18 W4-18 Cover Plate Gasket AT AR By o H 1

19 W4-19 Pin 8 1

20 W4-20 Top Cover Assembly & 1

21 W4-21 Cover Plate Assembly Al ZAR 4 1
22 W4-22 Bed Cover Assembly (Auomatic) TRELZMAES 1

23 W4-23 Slide Plate(Common) AR (E @) 1
24 W3-15 Thread Guide B R 1

25 W4-25 Bed Cover Assembly (Common) TRELEZMALR) 1



CRANK SHAFT DRIVE MECHANISM (1)

T ik (1)

5
Ref. Parts Amt
No. No. Description ot P A Req.
1 W5-1 Crankshaft I=ANN 1
2 W3-35 Screw (M4-0.7X4) ¥2 44 1
3 W5-3 Screw (M4-0.7X12) ¥2 &4 2
4 W54 Washer A 2
5 W5-5 Main Shaft e 1
6 W5-6 Screw (M6-0.75X4) $Z %4 2
8 W5-8 Connection A2 1
10 W5-10 Crank wEH 1
11 W5-11 Screw (M6-0.75X15) ¥2 4 1
12 W5-12 Bearing RLAK 1
13 W5-13  Screw (M6-0.75X5) 42 44 5
14 W5-14 Bushing AR E 1
15 W5-15 Shaft B 1
16 W5-16 Timing Belt B R 1
17 W5-17 Bushing AR E 1
18 W5-18 Gear Wheel o 1
19 W5-19 Bearing p2ay 7N 1
20 W5-20 Screw (M6-0.75X8) 2 44 1
21 W5-21 Set Plate EFiR 1
22 W4-3 Screw (M4-0.7X8) 2 2
23 P6-12 Screw (M6-1X8) ¥2 %4 1
24 W5-24 Screw (M6-1X10) ¥2Z %4 1
25 P13-6 Screw (M6-1X6) $Z %4 3
26 W5-26 Pulley K 1
27 W527 __ O-Ring OR ;w3 2
28 W5-28 Bearing IR 1
29 W3-5 Screw (M4-0.7X12) ¥Z 44 2
30 W5-30 O-Ring OR 3% 2
31 W5-31 Crankshaft Assembly I=ANNE 1R 1
32 W5-32 Bushing Assembly R A 4 1
34 W5-34 Bushing Assembly AR E 1
35 W5-35 Bushing Assembly shARME A 1
36 W5-36 Machine Pulley Assembly B b 4 1
37 W5-37 Connection Assembly AL 1
38 W5-38 Connection Assembly EAL 4 1



2\

ARM SHAFT MECHANISM F sh AR 6
Ref. Parts Amt.
No. No. Description ot pA Req.
1 Wé6-1 Motion F 74 1
2 W6-2 Bushing B 1
3 W6-3 Screw (M5-0.8X10) ¥2 44 2
4 W6-4 Screw (5/16-24X16) ¥2 44 1
5 W1-29 Screw (M6-1X6) 2 44 1
6 W6-6 Screw (M6-1X6) ¥ 44 1
7 W6-7 Bearing FEAK 2
8 W6-8 Crankshaft AN 1
9 W6-9 Connection AL 1
10 W6-10 Screw (M4-0.7X6) ¥2 44 4
11 W6-11  Screw (5/16-24X19) 47 4 1
12 W6-12 Crank i 4% 1
13 W6-13 Screw (M6-0.75X12) 2 44 1
14 Wo6-14 Balance Weight 174 1
15 W6-15 Screw (M5-0.8X5) ¥2 44 4
16 W6-16 Crankshaft Coupling 16 S SR £ 1
17 W6-17 Handwheel Mark F AR IE 1
18 P13-6 Screw (M6-1X6) 2 44 7
19 W6-19 Shft B 1
20 W5-28 Bearing RLAR 2
21 W5-30 O-Ring OR ih 3 4
22 W6-22 Handwheel F & 1
23 W6-23 Bushing HmE 1
25 W6-25 Gear Wheel o 1
26 P6-12 Screw (M6-1X8) 2 44 2
27 W6-27 Crankshaft Assembly 1 3 i 480 1
28 W6-28 Bushing Assembly ShARMRE W 1
29 W6-29 Gear (Upper) Assembly B IR, o B 4a 1
30 W6-30 Bushing Assembly ShARMRE W 1
31 W6-31 Connection Assembly EAZ 4 1



20
45(F KL

NEEDLE BAR, NEEDLE GUARD MECHANISM

stk o St RMAR

|

Ref. Parts Amt
No. No. Description ot P4 Req.
1 W7-1 Needle Bar AR 1
2 W7-2 Needle Bar Clamp AR St A 1
3 W7-3 Screw (11/64-40X10.5) 2 44 1
4 W7-4 Link iBAE 1
5 W7-5 Pin EFEs] 1
6 W7-6 Needle Bearing B AT kK 1
7 W7-7 Washer A 1
8 W7-8 Guide Block 3% 1
9 W7-9 Guide B 1
10 W7-10 Screw (M4-0.7X12) 2 44 3
11 W7-11 Screw (M3-0.5X2.3) 2 44 1
12 W7-12 Latch fo 3R 1
13 W7-13 Felt EX 2 1
14 W7-14 Screw (M10-1X3.2) ¥2 44 1
15 W7-15 Spring 785 1
16 W7-16 Thread Guide B R 1
17 W7-17 Needle Holder £144 1
18 W7-18 Needle £t 3
19 W7-19 Screw (1/8-44X2.8) 2 4 4
20 W7-20 Needle Plate £HR 1
21 W721  Screw (9/64-40X6.5) e 2
22 W3-35 Screw (M4-0.7X4) ¥2 44 4
23 W7-23 Eccentric B SWE 1
24 W7-24 Screw (M4-0.7X6) ¥2 44 1
25 W7-25 Lever 4% 1
26 W7-26 Needle Guard (Rear) 4% (12) 1
27 W7-27 Needle Guard (Rear) 4% 4 (18) 1
28 W7-28 Needle Guard (Front) 4t (AT) 1
29 W7-29 Tension Disc R &R 1
30 W7-30 Thread Guide Hg KB 1
31 W7-31 Lever eh 4% 1
32 W7-32 Screw (M3.5-0.6X8) ¥2 24 1
33 W7-33 Needle Guard (Front) 4+ &G (A) 1
34 W7-34 Thread Guide HrapAT 1
35 W7-35 Screw (1/8-44X4) ¥2 44 1
36 W7-36 Needle Bar Assembly Eag il 1
37 W7-37 Needle Holder Assembly £t484 1
38 W7-38 Guide Assembly Ha| g 1
39 W7-39 Needle Plate Assembly SR JE 48 1
40 W7-40 Needle Guard (Rear) Assembly HxE¢()4A 1




NEEDLE BAR, NEEDLE GUARD MECHANISM

SHE > 4% Hhth

7
Ref. Parts Amt
No. No. Description oo pA Req.
41 W7-41 Needle Guard (Front) Assembly 4% 6 (A1) 4 1
42 W7-42 Link Assemly BARe 1
43 W7-43 Eccentric Assembly EINY R ] 1
44 W7-44 Washer # R 3
45 W7-45 Needle Plate AR GEKEA) 1
46 W7-46 Needle Plate SHAR(SLF ) 1
47 W7-47 Cover hE 1
48 P3-43 Screw (3/32-56X3.5) ¥2 44 2
49 W7-49 Lever Assembly 4% 48 1
50 W7-50 Lever Assembly o 4% 48 1



LOOPER DRIVE MECHANISM

i 81 B

8
Ref. Parts Amt
No. No. Description o P4 Req.
1 W5-13 Screw (M6-0.75X5) ¥ 4% 1
2 W8-2 Eccentric Ay 1> i 1
3 W8-3 Nut 21 1
4 W8-4 Needle Bearing FAT K 1
5 W8-5 Rod 8 A 1
6 W8-6 Pin Rk 1
7 P8-8 Washer #h 1
8 WS-8 Spring Washer B E AR 1
9 W8-9 Guide / Looper Shaft AEIS-Y:Y 1
10 W5-11 Screw (M6-0.75X15) 7 7~ A 8 38R 4 1
11 W13-22 Screw (M4-0.7X12) 2 4R 2
12 W3-35 Screw (M4-0.7X4) $R 4 3
13 W8-13 Looper Shaft T 4 4t £ 44 1
14 W8-14  Washer #hR 1
15 W38-15 Screw (M4-0.7X10) 3 4 1
16 W1-29 Screw (M6-1X6) 2 4% 2
17 W8-17  Washer #h 1
18 W38-18 Lever #EE 1
19 W8-19 Holder X 3 EA 1
20 W8-20  Washer h 2
21 W8-21 Slider EXAREE 1
22 W8-22 Pin AL S 1
23 W8-23 Holder H#IR 1
24 W8-24  Washer R 2
25 W8-25 Shaft $h 1
26 W8-26 Looper Bar Bushing T 4 4T ER By il & 1
27 W24-19  Screw (M4-0.7X4) 37 4 1
28 W8-28 Screw (M4-0.7X3) 2 4% 1
29 W8-29 Shaft #h 1
30 W8-30  Plug i 1
31 W8-31 Looper Holder ) &t 1
32 W8-32 Screw (M3.5-0.6X10) ¥ &% 1
33 W8-33 Washer #h 1
34 W8-34 Looper ) &t 1
35 W8-35 Thread Guide Ly 1
36 W2-3 Oil Seal 3t 1
37 W8-37 Looper Holder Assembly 5) s 1
38 W8-38 Pin Assembly R A4 1
39 W8-39 Looper Bar Bushing Assembly T AR s A 1
40 W8-40 Holder Assembly AR 1




LOOPER DRIVE MECHANISM

Ref. Parts
No. No.
41 W8-41
42 W8-42
43 W8-43
44 W8-44

Description

Pin

Holder Assembly
Looper Shaft Assembly
Eccentric Assembly

5 A
1554
E#HRA
DRI ER K]
Ay > i 48



FEED MECHANISM ¥ A AR 9
Ref. Parts Amt
No. No. Description o 2 Req.
1 W9-1 Screw (M5-0.8X8) B2 44 3
2 WO-2 Eccentric I=ANN:] 1
3 W9-3 Screw (M5-0.8X12) B2 44 1
4 W9-4 Needle Bearing B4t Eh K 1
5 WO9-5 Needle Bearing B AT K 1
6 W9-6 Ring CAltuzg 1
7 W9-7 Ring CAl a2 1
8 W9-8 Rod AT 1
9 W9-9 Rod Assembly B 1
10 WO-10 Crank Bh 4% 1
11 WO-11 Oil Felt 1% 4B 2
12 WO-12 Washer # A 1
13 W9-13 Screw (M3-0.5X6) B2 44 1
14 WO-14 Rod AL 1
15 W9-15 Link AL 1
16 W9-16 Link AL 1
17 W9-17 Screw (M6-0.75X5) B2 44 2
18 WO-18 Pin B 2
19 W6-3 Screw (M5-0.8X10) 2 44 1
20 W9-20 Felt ik 1
21 W9-21 Pin i 1
22 Wo-22 O-Ring HIR 1
23 W9-23 Screw (M4-0.7X10) 2 44 1
24 Wo-24 Crank e 4% 1
25 W5-13 Screw (M6-0.75X5) 2 44 2
26 W3-35 Screw (M4-0.7X4) ¥2 %4 2
27 W9-27 Link i 4% 1
28 W9-28 Liner mE 1
29 W9-29 Guide i 1
30 W9-30 Nut ¥Z g 1
31 W9-31 Spring 7 1
32 W9-32 Screw Btk 1
33 WO9-33 Shaft i 1
34 W9-34 O-Ring IR 2
35 W9-35 Lever 3 B A7 1
36 W9-36 Screw Assembly B K 1
37 W9-37 Indication Plate WE & 1
38 W9-38 Screw (M4-0.7X10) ¥Z %4 2
39 W9-39 Screw EER R 1
40 W9-40  Ring EA Joi2 1




FEED MECHANISM %A AR 9
Ref. Parts Amt.
No. No. Description ob pA Req.
41 Wo-41 Ring ER o3z 1

42 W9-42 Link Assembly vh 4w 41 1

43 W9-43 Pin &5 1

44 W9-44 Lever Assembly AR 4R 1

45 W9-45 Sticker BE 4K 1

46 W9-46 Eccentric Assembly 16 3 il 40 1



10

CRANK SHAFT DRIVE MECHANISM (2) T shi% Ak (2) 10
Ref. Parts Amt.
No. No. Description 5o 4 Req.
1 W10-1 Link Assembly WG EE 1
2 P4-20 Oil Wick i s 1
3 W10-3 Screw (M2.5-0.45X4) ¥Z 44 1
4 W10-4 Crankshaft B 1
5 W5-13 Screw (M6-0.75X5) ¥2 44 2
6 W10-6 Oil Seal P 1
7 W5-6 Screw (M6-0.75X4) 2 44 2
8 W10-8 Collar EALE TR 2
9 W6-15 Screw (M5-0.8X5) ¥Z 44 2
10 W1-29 Screw (M6-1X6) ¥2 44 1
11 W10-11 Crankshaft Assembly B 40 1
12 W10-12 Crank eh 4% 1
13 W10-13  Main Feed Dog E XA 1
14 W10-14  Crank Assembly Bl A% 41 1
15 W10-15  Collar EALE R 1
16 W3-24 Screw (M4-0.7X8) k2 44 2
17 W10-17  Block %R 1
18 W10-18  Block IR 1
19 W10-19  Differential Feed Dog #£ B E A 1
20 P13-2 Screw (M4-0.7X8) %2 44 6
21 W10-21 Pin 25 2
22 W10-22  Crank Pin IR 1
23 W10-23  Differential Feed Rocker Lever FR R E ST 1
24 W10-24  Main Feed Bar TEMEE 1
25 W10-25  Differential Feed Bar EBEHEE 1
26 W10-26  Differential Feed Dog (Middle) Z 5 (F R 1
27 W10-27  Feed Dog Bar Assembly Wt BB R 4 1
28 W10-28  Guide ER 1
29 W10-29  Differential Feed Rocker Lever Assembly FR A EEEE A 1
30 W10-30  Guide (Right) ik B3R 1
31 W10-31 Crankshaft A X b 1
32 W10-32  Guide E R 1
33 W10-33  Washer # R 2
34 W10-34  Link AT 1
35 W10-35  Screw (M4-0.7X18) ¥Z 44 1
36 W10-36  Block R 1
37 W10-37  Driving Connection Bushing B gy 2 E 1
38 W10-38  Collar Assembly EfLE IR 2
39 P4-20 Oil Wick s 1
40 W10-40 Crankshaft Assembly FEA Y X dha 1




CRANK SHAFT DRIVE MECHANISM (2) T kAR (2 10

Ref. Parts Amt.
No. No. Description go 4 Req.
41 W10-41 Collar Assembly ELER M 1
42 W7-44 Washer #*h 2
43 W10-43  Differential Feed Dog (Middle) ZEE(F R NE)CGLFR) 1
44 P9-15 Pin N ER 4t 2
45 P4-20 Oil Wick b 1
46 W10-46  Link Assembly LG R 1



/T/ DEVICE [T/ 19005 AR 11
Ref. Parts Amt.
No. No. Description b FA Req.
1 W11-1 Directly Driving Type Mini-Servo Motor A R iE 1

2 W7-44 Washer R 3

3 Wi11-3 Guide M 1

4 W6-22 Handwheel F 1

5 P6-12 Screw (M6-1X8) L 2

6 W6-17  Handwheel Mark F i AR 4L e 1

8 W11-8 Cover #E 1

9 P6-46 Screw (M5-0.8X14) R 2

10 W11-10  Cord Clamp BE 1

11 W11-11__ Cover HE 1

12 Wi11-12 Ventilator J& 5 1

13 WI11-13 Screw (M5-0.8X10) ¥ 2% 4

15 WI11-15  Control Box =4 A4 1

16 G1-63 Lamp Py 1

17 WI1-16 Screw (M4-0.7X6) ¥R & 7

18 W11-18  Guide TR 1

19 W11-19  Screw (M5-0.8X10) R 2
20 P8-8 Washer R 2

21 WI11-21  Retaining Ring Fo 1

23 W3-30 Screw (M3-0.5X5) ¥R & 3

24 P13-2 Screw (M4-0.7X8) L& 3

28 W11-28 IC Guide ICH& 1

29 WI11-29  Plate B AR 1
30 WI11-30  Plate B AR 1
31 W11-31  Handwheel Assembly Fina 1



12

PRESSER FOOT MECHANISM J P A 12
Ref. Parts Amt.
No. No. Description oo FA Req.
1 WI12-1  Adjusting Bar F 1
2 Wi12-2 Nut 3 & 4R e 1
3 W12-3 Spring G 1
4 Wi12-4 Spring %% 1
5 W12-5 Presser Bar JE B e 1
6 W12-6 Seal Plng M 2
7 W12-7 Presser Bar Clamp R B =15 5] 3%, 1
8 W12-8 Screw (11/64-40X11.5) ¥2 44 1
9 W12-9 Guide B3R 1
10 W12-10 Screw (M4-0.7X20) B2 44 2
11 WI12-11  Screw (9/64-40X7.5) 32 44 1
12 W12-12  Adjusting Bar Assembly e A 1
13 W12-13 Lever B 1
14 W12-14 Collar AL 1
15 W12-15 Screw (11/64-40X5.5) ¥2 44 1
16 W12-16  Link MR 1
17 W12-17 Screw (3/16-32X3) ¥2 24 2
18 W12-18  Spring HE 1
19 W12-19  Collar AL B IR 1
20 P9-5 Screw (11/64-40X4) ¥2 44 2
21 W12-21  Bell Crank ( Upper) L Am 1
22 W12-22 Screw (11/64-40X14.5) ¥2 24 1
23 W12-23  Link MR 1
24 W12-24 Screw (11/64-40X4) ¥2 24 2
25 W12-25  Bell Crank ( Lower) T eh 4% 1
26 W12-26 Screw (1/4-40X7) B2 44 1
27 W12-27 Shaft B 1
28 W12-28  Lever JBE HEp 3 4 1
29 W11-19  Screw (M5-0.8X10) ¥2 44 1
30 P6-7 Pin 15 84 1
31 W12-31  Bracket JBE B AT #2378 B 6 22 1
32 W3-24 Screw (M4-0.7X8) ¥2 44 2
33 W12-33 Screw (M5-0.8X25) ¥2 44 1
34 W8-3 Nut R g 1
35 W12-35 Guide Assembly N LA 1
36 W12-36  Presser Foot Assembly JRE B 1
37 W12-37  Link Assembly #HEHR A 1
38 W12-38  Collar Assembly EALEIR M 1
39 W12-39 Collar Assembly EALEIR A 1
40 W12-40  Lever Assembly B $tde 4a 1
41 W12-41  Bracket Assembly R iTAE AR IC4E A 1
42 W12-42  Lever Assembly JBE Ry de da 1
43 W12-43  Bracket Assembly AT A4 A 1



13

25

SPREADER MECHANISM L 4 4R A AR 13
Ref. Parts Amt
No. No. Description o FA Req.
1 W13-1 Eccentric INE RS 1
2 W13-2 Screw (M4-0.7X8) ¥2 %4 2
3 W13-3 Connection # A2 1
4 W13-4 Crank B 4% 1
5 W6-13 Screw (M6-0.75X12) ¥2 44 1
6 W13-6 Screw Pin 15 44 1
7 P8-8 Washer AR 1
8 W8-3 Nut g 1
9 W13-9 Shaft i 1
10 W13-10 Washer £ 1
11 P5-31 Ring EAl jo3g 1
12 W13-12  Crank B 47 1
13 WO-17  Screw (M6-0.75X5) 82 4 1
14 W13-14 Block R 1
15 WO-4 Needle Bearing B AT K 1
16 W13-16  Collar LB IR 1
17 WI3-17  Screw (1/8-44X3.5) 82 44 2
18 W13-18 Crankshaft h i 1
19 P4-20 Oil Wick LI 1
20 W13-20  Lever G 1 RF 1
21 W13-21 Screw (M4-0.7X10) B2 44 1
2 W13-22  Screw (M4-0.7X12) 37 44 1
23 W13-23 Spreader st 1
24 W13-24 Oil Guard Hh A 1
25 W13-25 Shaft Assembly 40 1
26 W13-26  Crank Assembly il A% 48 1
27 WI13-27  Crankshaft Assembly i A% 48 1
28 W13-28  Crank Assembly i A% 48 1
29 W13-29 Collar Assembly BRI A 1
30 W13-30  Lever Assembly R 1
31 W13-31  Eccentric Assembly CINY: R ] 1
32 W5-13 Screw (M6-0.75X5) B2 44 1



14

THREAD TENSION MECHANISM

SRR A AR

14

Ref. Parts Amt
No. No. Description oo 4 Req.
1 W14-1 Thread Guide Hogp 2w 1
2 W3-24 Screw (M4-0.7X8) 2 4 4
3 W14-3  Pipe 5 2
4 W14-4 Latch Hy e 2 h 1
5 WI1-16 Screw (M4-0.7X6) ¥2 & 1
6 W14-6 Crank B 4% 1
7 W9-3 Screw (M5-0.8X12) ¥Z 44 1
8 W14-8 Washer # AR 2
9 W14-9 Lever A4 1
10 W14-10  Collar fh s A B3R 1
11 W14-11 Screw (11/64-40X12.5) B2 44 1
12 W14-12  Bracket MG EERE 1
13 W14-13  Thread Releaser KGR 1
14 W14-14 Pin 585 1
15 W14-15  Tension Control Mechanism Vb ga 1
16 W14-16  Thread Guide B R 5
17 W14-17  Thread Guide Hae R 5
18 W14-18 Felt EA 5
19 W14-19  Spring (Light) 38 F(59) 1
20 W14-20  Tension Post Collar &% 5
21 Wi14-21 Screw Stud ¥ 5
22 W14-22  Tension Dist k4R 10
23 W14-23  Cup 58 % 2 5
24 W14-24  Spring (Heavy) HE(R) 3
25 W14-25  Spring Bushing R 5
26 W14-26  Post Nut Fh 4R AR 5
27 W14-27  Spring (Middle) BE(F) 1
28 W14-28  Crank Assembly B A% 41 1
29 W14-29  Thread Guide Assembly Hazm 1
30 W14-30  Lever Assembly PR 4 1
31 W14-31  Crank Assembly 4% 48 1



15

I
26

%

—_ =
~1 O

N
w

NEEDLE & SPREADER THREAD MECHANISM 4t & b 4 43 i 47 A% 15
Ref. Parts Amt.
No. No. Description oo 4 Req.
1 W15-1 Thread Takeup Hae A 1
2 W3-24 Screw (M4-0.7X8) 2 44 8
3 W7-44 Washer # R 4
4 W15-4 Spring Washer BE G 1
5 W15-5 Lever Assembly e 1
6 W15-6 Screw (M5-0.8X16) 2 44 1
7 W15-7 C-Ring CHl fu3g 1
8 W15-8 Washer # A 1
9 W15-9 Screw (1/8-44X3.5) ¥2 44 2
10 W15-10 Shaft ik 1
11 P13-2 Screw (M4-0.7X8) 2 44 1
12 W8-8 Spring Washer BE G 1
13 WI15-13  Washer # AR 1
14 W15-14  Thread Guide Hae R 1
15 W15-15 Screw (M4-0.7X7) 2 44 1
16 W15-16  Thread Guide Hae A 1
17 W15-17 Collar IR 1
18 W15-18  Thread Support H 88 R 1
19 W8-15 Screw (M4-0.7X10) 2 44 1
20 WI15-20  Washer # R 2
21 W15-21  Thread Guide Bracket x4 22 1
22 W15-22 Shaft Assembly 40 1
23 W15-23  Collar Assembly Iz 4 1
24 W15-24  Thread Guide Assembly B hw 1
25 W15-25  Thread Guide Assembly L : 1
26 W15-26 Thread Guide Assembly Hug B 1
27 W15-27  Tension Disc F &R 2
28 W15-28  Spring e 1
29 W15-29  Thread Takeup Bk 1
30 W15-30 Screw (1/8-44X3.5) 2 44 1
31 W15-31 Thread Guide "R 1
32 W15-32  Thread Guide B R 1
33 W15-33  Thread Guide B R 1



16

LOOPER THREAD MECHANISM G EriB A AR 16
Ref. Parts Amt
No. No. Description go P4 Req.
1 W16-1 Looper Thread Takeup W& L #y 1
2 W335 Screw (M4-0.7X4) 32 4 4
3 W16-3 Bracket / Loper Thread Guide b R 1
4 W16-4 Thread Guide "R 1
5 W16-5 Washer # R 2
6 W16-6 Screw (M2.5-0.45X4) B2 44 2
7 W16-7 Thread Guide "R 1
8 W16-8 Shaft 3 1
9 P13-6 Screw (M6-1X6) R 44 4
10 W16-10  Coolar B 1
11 W16-11 Screw (M3-0.5X3) ¥2 44 1
12 W6-15 Screw (M5-0.8X5) X2 44 1
13 W16-13  Thread Support B R 1
14 W3-30 Screw (M3-0.5X4.5) 2 44 1
15 W16-15  Gear Wheel ERL) 1
16 W16-16  Gear Wheel R 1
17 W16-17  Timing Belt B R 1
18 W16-18  Feed Drive Shaft Cover iEHE 1
19 P1-27 Screw (9/64-40X7) 32 44 3
20 W16-20 Shaft 3 1
21 W16-21  Lever Assembly W B 1
22 W16-22  Gear Wheel Assembly LRk 1
23 W16-23  Collar LB 1
24 W38-35 Thread Eyelet @&k 1
25 W1-16 Screw (M4-0.7X6) 2 44 1
26 W16-26 Bearing p2-y N 2
27 W16-27 Ring CAl 4o 3 2
28 P5-31 Ring CRlJuig 1
29 W16-29  Gear Wheel Assembly KR 1
30 W16-30  Bracket / Looper Thread Guide Assembly B 1
31 W16-31 Collar Assembly EfLEIRM 1



A~EE 1 WI17-17

B : W17-32
C%& : W17-25
D% - W17-3

LUBRICATION MECHANISM (1)

ok Q)

[—
|

Ref. Parts Amt
No. No. Description g 4 Req.
1 W17-1 Pipe “ bR g 1
2 W17-2 Joint Screw ML 1
3 W17-3 Tube o 1
4 W17-4 Joint A 4
5 P13-2 Screw (M4-0.7X6) 2 44 2
6 W17-6 Joint Screw BHBEE 2
7 W17-7 Pipe 5 % 1
8 W17-8 Felt EN 1
9 W6-15 Screw (M5-0.8X5) B2 44 1
10 W17-10  Felt FEH 1
11 P15-7 Cord Clamp (UC-0.5,3/16") 8®rE 1
12 WI-16  Screw (M4-0.7X6.5) 82 4 3
13 W17-13  Oil Distributor Assembly "k B 4 1
14 W17-14  Suction Pipe Bushing = A 1
15 W17-15  Pipe Assembly =) i 4R 4R 1
16 W17-16 Nut $2 g 1
17 W17-17 Tube mE 2
18 W17-18  Pipe Assembly SR 4 1
19 W17-19  Qil Release Plug B R 1
20 W17-20 Guide E AR 1
21 W17-21 Oil Distributor "k 1
22 W17-22  Pipe Assembly 4R 4 1
23 W17-23  Pipe =] i 4R & 1
24 W17-24  Pipe Assembly bR g 1
25 W17-25 QOil Tube 4 e 1
26 W17-26 Oil Distributor "k 1
27 W17-27  Pipe A 1
28 W17-28 Felt FEut 1
29 W17-29 Joint Screw 24P 5R 1
30 W17-30  Oil Distributor Assembly " B 4 1
31 W17-31  Washer # AR 6
32 W17-32 Oil Tube i e 1



18

LUBRICATION MECHANISM (2)

“iaAE (2

[—
o

Ref. Parts Amt
No. No. Description 5t 4 Req.
1 W18-1 Guide E R 1
2 W18-2 Oil Reservoir wAg 1
3 W18-3 Gasket By # R 1
4 W18-4 Screw (3/8-28X10) 2 44 1
5 W18-5 Screw (M8-1.25X20) 32 44 4
6 W18-6 O-Ring h IR 1
7 W18-7 Bracket HoEa 1
8 W18-8 Pump Body (Opper) oA E 1
9 W18-9 Rotor N 8- 2
10 W18-10 Rotor Ik T 2
11 Wi18-11 Pump Body (Lower) THART & 1
12 W21-18  Screw (M5-0.8X8) ¥ 44 1
13 W18-13 Shaft 5 Hah 1
14 W18-14  Cover THEKRE 1
15 W18-15 Screw (M4-0.7X40) 2 44 2
16 W18-16  Screw (M4-0.7X30) ¥Z 44 2
17 W18-17  Worm Wheel R 1
18 W6-15 Screw (M5-0.8X5) 32 44 2
19 W9-3 Screw (M5-0.8X12) 32 44 2
20 W18-20 Bracket /Oil Filter 2 A5 1
21 W18-21 Joint Screw ¥2 &4 2
22 W18-22 Oil Filter JE 48 1
23 W18-23  O-ring O 3R 1
24 W18-24  Oil Filter Cover S 1
25 W18-25  Filter seal & 48 35 5T b 1
26 W3-5 Screw (M4X0.7X12) B2 44 3
27 WI18-27  Pump Assembly Tha 1
28 W18-28 Oil Filter Screen B8 o 4 1
29 W18-29  Cover PHEKE 1
30 W18-30  Oil Filter Cover Assembly EHEE M 1
31 Wi18-31  Felt FE% 1



19

COOLING DEVICE BB 19
Ref. Parts Amt.
No. No. Description To pA Req.
1 W19-1 Oil Reservoir Rk 1
2 W19-2 Cap ERCLi 1
3 P3-29 Hinge Pin B o 44 2
4 W19-4  Felt FL 1
5 W19-5 Screw (M3.5-0.6X6) 32 2% 2
6 P3-61 Screw (1/8-44X6.5) ¥2 %% 4
7 W19-7 Silicone Oil Reservoir Com W 1
8 W19-8 Cover N 1
9 W19-9 Needle Cooler (Lower) EARLEAES 1
10 W19-10 Tube A 1
11 WI19-11  Felt FA5 1
12 P11-39  Felt FL 1
13 W19-13 Oil Wick & 1
14 W13-21 Screw (M4-0.7*%10) 2 24 2
15 W19-15  Plug $A 2k 1
16 W19-16  Thread Guide B8R 1
17 W19-17 Thread Glide LAt 3
18 W19-18  Thread Holder FRAT R 1
19 W13-17 Screw (1/8-44X3.5) ¥2 %% 3
20 W19-20  Cover W5 1
21 P3-43 Screw (3/32-56X3) ¥ 4% 2
22 W19-22  Stitch Unlocked Mounting Bracket PR F R 1
23 P3-63 Stitch Unlocked Spring Holder Puipd HA L E T s 1
24 P3-62 Stitch Unlocked Spring YRR B K 1
25 P9-15 Pin 5 1
26 W7-44  Washer #hR 1
27 W3-24 Screw (M4-0.7X8) ¥2 %% 2
28 P3-60 Screw (11/128-56X3) ¥2 %% 1
29 W19-29  Silicone Oil Reservoir Assembly EEEE g G R 1
30 W19-30  Oil Reservoir Assembly ERLL R 1
31 W19-31  Cover Assembly pE g 1
32 W19-32  Thread Holder Assembly D 1



Dy

A AT T A
ARTS BOOK INSTRUCTIONS

o

20 24

EIE B

25 —#f&
13 DCC 464 460F

ATTACHMENT CARTON B A AR 20
Ref. Parts Amt
No. No. Description o % Req.
1 W20-1 Cushion Rubber o7 P& # 4

6 W20-6 Screw Assembly R 4 1

12 W20-12  Belt Cover Assembly Kwaa 1
13 W20-13  Thread Stand Assembly BRM 1

14 W20-14  Bracket XER 2
15 W20-15  Screw Assembly i 1

16 W20-16  Belt Cover KA 1

17 W20-17 Ol ek 1
18 P20-1 Oiler i 47 1
19 P20-2 Funnel - 1
20 W20-20  Parts Book L 1
21 P20-10  Machine Cover by e % 1

22 P20-12 Pedal Assembly JRR TP 35 AR 4 1

23 P20-5 Screwdriver Y 1

24 W20-24  Instruction Book U455 At 1

25 W20-25  Thread Stand Assembyl BRA 1

26 W20-26  Pulley Cover Assemlby i oA 1
27 W20-27  Lamp Assembly P! 1

33 W20-33  Screw KRR & 3
34 P20-13 Drier FLIR A 1
35 W20-35  Guide Assembly AR 4 1



21

Q (TAPE BINDING) DEVICE 2R\ LG K B 21
Ref. Parts Amt.
No. No. Description o 4 Req.
1 W21-1 Tape Disc,C.Set A Ak Ak 4B 1
2 W21-2 Presser Foot Assembly JE Bap 1
3 W21-3 Rear Subplate % B35 WBIIR 1
4 w214 Screw (M6-1X6) B2 44 2
5 P13-16 Washer # R 2
6 W21-6 Needle Plate £HR 1
7 W21-7 Main Feed Dog EEAY 1
8 W21-8 Differential Feed Dog =B E A 1
9 W21-9 Bracket / Stitch Plate SHAR 1
10 W21-10  Left Subplate L35 B AR 1
11 P18-2 Screw (M4-0.7X5) ¥2 4 2
12 W3-25 Washer # AR 6
13 W21-13  Auxilary Plate/Front Cover AT % ¥ B AR 1
14 W24-19  Screw (M4-0.7X4) ¥Z %4 2
15 W21-15 Screw ¥Z %4 2
16 W21-16  Binder W\ LGB F-mrs Ky
17 W21-17  Binder Mount (Upper) o\ €38 35 22 (L) 1
18 W21-18 Screw (M5-0.8X8) ¥Z 44 2
19 W21-19  Washer £ 1
20 W21-20  Binder Mount (Lower) o\, 638 5 22(F) 1
21 W21-21  Tape Disc YRSy 1
22 W21-22  Tape Disc Post Assembly Ak s da 1
23 W21-23  Guider Bar Holder L 2
24 W16-11 Screw (M3-0.5X3) B2 44 4
25 W21-25 Binding Cloth Guider Bar B AR 2
26 W21-26  Binding Cloth Pension Bar BARA TR 1 AT 2
27 W21-27 Collar shIR 1
28 W21-28 Screw %2 4 1
29 W21-29  Tape Disc Post Ay Ak A5 1
30 W21-30  Tape Guide HERER 1
31 W21-31 Screw A E 44 3
32 W21-32  Binding Cloth Guider B E R 1
33 W3-32 Nut 32 g 2
34 W3-24 Screw (M4-0.7X8) ¥ 44 6
35 W7-21 Screw (9/64-40X4.5) ¥Z 44 2
36 W4-10 Screw (M3-0.5X6) ¥ 44 2
37 W4-11 Positioning Bushing EALE 2
38 W21-38  Needle Plate Assembly SHAR PR 48 1
39 W21-39  Binder, C.Set A2 Ko\ 61,35 48 1



22

HEMMING DEVICE I F B Bt 22
Ref. Parts Amt
No. No. Description 5t P4 Req.
1 W22-1 Front Cover I 1
2 W22-2 Hinge B8R 1
3 W22-3 Auxiliary Plate/Front Cover Byl & 1
4 W22-4 Screw (M4-0.7X8) ¥2 4 3
5 W22-5 Screw 2 A 1
6 W22-6 Spring %k 2
7 W22-7 Pin i 7K 4Y 1
8 Wl16-11 Screw (M3-0.5X3) ¥Z 44 2
9 P13-2 Screw (M4-0.7X8) k2 4 2
10 W22-10  Front Subplate A 5 Bh AR 1
11 W11-19 Screw (M5-0.8*10) ¥Z 44 2
12 W22-12 Washer # R 2
13 W22-13  Takeup Cover LA 1
14 P2-33 Screw (M4-0.7X6) ¥Z 44 1
15 W3-24 Screw (M4-0.7X8) ¥2 %4 2
16 W3-25 Washer # R 2
17 W22-17 Fabric Edge Guide ¥ 1% 1
18 W22-18 Fabric Edge Guide (Left) VX f 4 1
19 W22-19 Screw (1/8-44X2.5) ¥2 44 2
20 W22-20  Hemming Stand IR 1
21 W22-21  Hemming Assembly IR 1
22 W22-22  Front Cover Assembly AT & 4 1
23 P1-11 Screw (9/64-40X35.5) ¥Z 44 1
24 W22-24 Eccentric Pin P 4n 1
25 W3-35 Screw (M4-0.7X4) ¥ 44 1
26 W4-7 Cushion By R B 1
27 W22-27 Screw (M4-0.7X16) ¥Z 44 2
28 W22-28 Fabric Edge Guide 1% 1



23

ELECTRIC (PNEUMATIC) TYPE PRESSER FOOT LIFTER & %4 (5. $)) .35 R By 48

23

Ref. Parts Amt
No. No. Description ou FA Req.
1 W14-8 Washer ™ h 2
2 W23-2 Presser Foot Lefter Solenoid 36 R Hop B i B 1
3 W23-3 Solenoid Bracket ER AR 1
4 P13-16 Washer # A 2
5 P13-15 Screw (M6-1X15) ¥2 44 6
6 W7-44 Washer A 2
7 W23-7 Magnet R A3, 1
8 W3-25 Washer # A 2
9 W23-9 Gvro Wheel B 2
10 W8-3 Nut $Z g 2
11 W23-11 Nut $Z g 2
12 P13-37 Band (12cm) & % (12cm) 1
13 W9-3 Screw (M5-0.8X12) B2 44 9
14 W23-14 Screw (M4-0.7X4) ¥2 24 1
15 W23-15  Synchroniser Place AR R} E 35 R 1
16 W23-16  Tension Release Lever ik N FEMARAR 1
18 W23-18  Tension Release Conecting Plate iR N BEHGE AR 1
19 W1-16 Screw (M4-0.7X6.5) ¥2 44 8
20 W23-20  Tension Release Block TR A BERIT IR 1
21 W23-21  Thread Pull-off Bar i 8RR AT 1
22 W9-40  Ring CHl Ju3g 1
23 W23-23  Thread Pull-off Bar Holder 8 6 T4 AT B TR 1
24 W335 Screw (M4-0.7X4) 32 4 1
25 W14-11 Screw (11/64-40X12.5) ¥2 44 1
26 W14-10  Collar s AL B IR 1
27 W23-27  Lever A 1
28 W23-28 Cord Clamp (UC-1,1/4") 8®rx 4
29 W23-29  Thread Pull-off Evelet BERRETR 1
30 W23-30 Screw (M3-0.5X4) ¥2 44 5
31 W23-31  Hook 845 5
32 W23-32 Activity Shelf P 7K 1
33 W23-33 Screw (11/64-40X5) ¥2 24 1
34 W23-34  Washer # A 1
35 W23-35 Synchroniser AL R NE 23 1
36 W23-36  Tension Release Lever Assembly TR FEMARAR A 1
37 W23-37  Lever Assembly BHE @ 1
38 W1-6 Plug FLE 1
39 W23-39 Presser Foot Lefter Solenoid Assembly 35 R W & w B 1
40 W23-40  Synchroniser Place Assembly EALRYE 3 4 1
41 P14-7 Air Cylinder AL 1
42 P14-6 L" Connector (M5*%4mm) L' B 8 58 2
43 P14-8 Nut 2 2
44 W23-44  Cylinder Bracket FUEL FE 1
45 W23-45 Activity Shelf 5 B 28 1
46 W23-46  Air Cylinder Assembly R AL 4a 1



UNDER THREAD TRIMMER MECHANISM

T b1 4% 7] Bk

[\
=

Ref. Parts Amt
No. No. Description o FA Req.
1 W24-1 Lower Knife Driving Lever T 0 71 B $ 38 AT 1
2 W24-2 Connecting Block W EIRR 1
3 P8-42 Screw (9/64-40X8) 2 4% 1
4 W7-10 Screw (M4-0.7X12) 2 4% 1
5 W24-5 Screw (M4-0.7X2.5) ¥ & 2
6 W24-6 Lower Knife Carrier RZ R RS 1
7 W24-7 Screw (M3-0.5X2.5) ¥ &4 2
8 W24-8 Connecting Plug T 7] & 4% 3R 1
9 W24-9 Lower Moving Knife TEEH 1
10 W24-10  Lower Knife Holder T i1 B & 1
11 W24-11  Upper Fixing Knife Carrier LTERTE 1
12 W24-12 Screw (M4-0.7X4) ¥ 4 2
13 W24-13 Nut 18 2
14 W24-14  Knife Guede Lever Y171 5% 2
15 W24-15  Knife Guede Lever Eccentric Ring by 77 5] R A s 2
16 W24-16 Screw (M4-0.7X7) 2 4 2
17 W24-17  Clamp Spring B¥Eh 1
18 W24-18  Thread Guide S8h 1
19 W24-19  Screw (M4-0.7X4) $Z 4% 2
20 W24-20  Upper Knife Carrier Spring LR ARREEFR 1
21 W24-21  Screw (M4-0.7X2.6) R 4% 1
22 W24-22  Looper Thread Guide &R B R EAE 1
23 W2423  Screw (M3-0.5X2.5) 3 4% 2
24 W24-24  Crank Chamber Cover oG g F E 1
25 W24-25 Screw (M2-0.4X4) ¥ % 2
26 W24-26  Upper Fixing Knife TE =7 1
27 W24-27 Screw (M2-0.4X6) ¥ 4 2
28 W24-28 Screw (M2-0.4X10) 7 4% 1
29 W24-29  Screw (M2-0.4X3.5) $ 4 1
30 W24-30  Upper Fixing Guide FREARINR 1
31 W24-31  Clamp Spring REREZH 1
32 W24-32  Clamp Spring Pressure kBRI BETT R 1
33 W24-33  Clamp Spring Pressure Holder R E R I R F B T 1
34 W24-34  Clamp Spring Pressure Adjusting Piece R BEFRER 1
35 W24-35  Thread Guide S8RA 1
36 P6-38 Screw (3/32-56X2) ¥ & 2
37 P1-58 Screw (M4-0.7X8) 2 4 2
38 W4-3 Screw (M4-0.7X8) 2 4 7
39 W24-39  Lower Knife Assembly T4 1



25 ELECTRIC (PNEUMATIC) TYPE UNDER THREAD TRIMMER MECHANISM E #h ( 71/%(..@] ) 3\4 T #%‘ *%‘ 25

Ref. Parts Amt
No. No. Description g pA Req.
1 P13-16 Washer #H 2
2 W25-2 Trimming Solenoid Support T 0 77 & w5 I 1
3 P13-15 Screw (M6-1X15) 2 4% 2
4 W25-4 Trimming Solenoid T 71 E#E 1
5 W9-3 Screw (M5-0.8X12) 2 4% 9
6 W25-6 Return Shaft 12 1t 3y 1
7 W25-7 Spring 7% 1
8 W25-8 Spring 7% 1
9 P9-5 Screw (11/64-40X4) ¥2 %% 7
10 W25-10  Plunger X E 3 1
11 WI12-19  Collar EAL AR 4
12 P13-37 Band (12cm) R (12¢m) 3
13 W25-13  Terminal Holder wFE 1
14 W25-14  Terminal Thread i X 1
15 W3-18 Cord Clamp (UC-2,3/8") ®BE 2
16 P7-44 Screw (3/32-56X8) ¥ 4% 2
17 P13-2 Screw (M4-0.7X8) R & 1
18 W25-18  Terminal Thread i 1
19 W25-19  Screw (M5-0.8X6) R & 2
20 W25-20  Eletric Type Under Thread Trimmer Assembly & % T 47 77 41 1
21 W25-21  Pneumatic Type Under Thread Trimmer Assembly %%y T 47 77 41 1
26 W25-26  Terminal Holder Assembly mTeH 1
27 W25-27  Air Cylinder AT 1
28 W25-28  Plunger AR IR 1
29 W25-29  Cylinder Bracket F S 1
30 W25-30  Solenoid Valve Assembly A 4 1
31 P16-28 Regulator R Bk 1
32 W25-32  Connector JE % 3 1
33 P14-4 Air Tube(4x2.5mm)(Blue) JE (4x2.5)(B) 3
34 W25-34  Y"Connector (4mm) YA 3538 1
35 W25-35  Air Tube(6x4mm) BB (6x4mm) 1
36 W25-36  Connector JE % 3R 4
37 W23-28  Cord Clamp (UC-1,1/4") BE 1
38 WI1-16 Screw (M4-0.7X6.5) R & 1
39 W25-39  L" Connector L' A E 3% 28 1

AT W25-35
B~ C%& : W25-33




ELECTRIC (PNEUMATIC) TYPE THREAD WIPER MECHANISM

Tat (A X EHAE ks 26

Ref. Parts Amt
No. No. Description i pA Req.
1 W26-1 Solenoid E, w5 1
2 W3-25 Washer #*h 8
3  P13-2 Screw (M4-0.7X8) $R 4% 4
4 W26-4 Guide TR 1
5 W26-5 Wiper Bar Guide B EA T 1
6 W26-6 Screw (M4-0.7X6) 27 44 3
7 W26-7 Washer K 2
8  W26-8 Screw (M4-0.7X5.5) 7 4% 1
9  W26-9 Sloenoid Lever T a4 1
10  W26-10  Sloenoid Bracket BRER 1
11 W3-32 Nut #7118 4
12 Pl4-4 Air Tube(4x2.5mm)(Blue) JE (4x2.5)(E) 2
13 W26-13  Screw (M3-0.5X12) 27 44 1
14 W26-14  Nut 2718 3
15 W3-24 Screw (M4-0.7X8) 7 4% 4
16  W26-16  Wiper Bar #E 1
17 W26-17 Link B AT 1
18 W3-31 Washer #*Kh 1
19  W3-30 Screw (M3-0.5X4.5) 27 44 3
20 W26-20  Connector J e H2R 1
21 W26-21  Glamp Spring KR FZH 1
22 W26-22  Wiper WA 1
23 W26-23  Top Cove Thread Guide AR s iR 1
24  W26-24  WiperBar BRIEE 1
25  W26-25  Air Wiper RIS F 1
26  W26-26  Screw 2 4% 1
27 W26-27  Spring 7 & 1
28  W26-28  Guide TR 1
29  WI-16 Screw (M4-0.7X6.5) ¥ 4% 2
30 W26-30  Electrical Type Thread Wiper Assembly THABERES N 1
31 W26-31  Pneumatic Type Air Wiper Assembly R AEH S 1
32 P15-7 Cord Clamp (UC-0.5,3/16") ®E 2
33 W26-33  Washer B 1
34  W26-34  Spring Washer 7 %3 4 2
35 W26-35  Sticker AL 1



27
Amt.

[
%

B

THREAD STAND

Ref.

27

Parts

No.

B

Thread Stand Ass.(5-Spools)

Description

W20-25

1




ACCESSORIES BOX M 2 28

Ref. Parts Amt.
No. No. Description o FA Req.
1 P19-1 Attachment Box M2 1
2 W28-2 Screwdriver BB AT 1
3 P19-2 Thread Tweezers F & 1
4 W7-18  Needle 4t 5
5 P19-18 Iron Chain B 1
6 P19-3 Threading Wire F 458 4 1
7 W31-30  Lower Knife TS B 2 1 1
8 W24-8 Lower Knife Holder T 71 B 7 & 1
9 W28-9 Fabric Guide Assembly Ts 1
10 P13-37 Band (12cm) R (1227) 4
11 W18-22 Oil Filter 8 48 1
12 W28-12  Bright Board For Hemming Yrad T A 4 1
13 W28-13  Bright Board B HAR A 1
14 W22-21  Hemming set FrTwaA 1
15 W28-15  Guide AR 1
16 P19-20 Hexagonal Wrench (1.5mm) M7~ A M F(1.5mm) 1
17 P19-5 Hexagonal Wrench (3mm) M 7~ A M F (3mm) 1
18 W28-18 Hexagonal Wrench (6mm) M 7~ A M F(6mm) 1
19 W28-19 Screw (M2.6-0.45%4) ¥ % 2
20 W28-20  Fabric Guide(Left) () 1
21 W28-21  Fabric Guide(Right) R ACSD 1
22 P19-7 Screwdriver B4 AT 1
23 W28-23 Sewing Guide For Bulging Type Seams Covering = % il & % % 1
24 W28-24  Trans Former SRE 1
25 W28-25 Presser Foot Sewing Guide For Seams Covering % &3¢ 5 Al Z_ 37 Wop 5~ 71 33 1
26 P19-6 Hexagonal Wrench (2.5mm) M 7~ A M F(2.5mm) 1
27 W28-27 Sewing Guide For Flattening Type Seams Covering & 5 & 77 25 48 1
28 W28-28  Sewing Guide For Flattening Type Seams Covering #| 8 &7 & (G A Z 8% L8) 1
29 W28-29  Needle Height Gauge Stk AR & 1
30 W28-30  Hexagonal Wrench (2mm) A 55 A & F (2mm) 1
31 W28-31  Hexagonal Wrench Assembly M oS A M T 4 1
| | 32 W28-32  Subplate SR B AR 1
| | 33 W28-33  Flat seaming guide plate it HEAE AR 2
! Lo ! 34 W28-34  Screw (M5-0.8%6) 7 4 2
15

|1 4645 _g% B |

31




31

MR (FABRIC TRIMMER) DEVICE

MR X E

31
Ref. Parts Amt
No. No. Description o % Req.
1 W31-1 Crankshaft b 1
2 W31-2 Crank W 47 1
3 W5-6 Screw (M6-0.75X4) 2 4% 4
4 WO9-13 Screw (M3-0.5X6) 2 4% 1
5 W31-5 Washer #Hh 1
6 W31-6 Crank Pin H 1
7 W31-7 Nut 2 1 1
8 W31-8 Crank ) 4% 1
9 W31-9 Shaft & 1
10 W31-10  Front Cover Plate A5 71 AT B 1
11 W31-11  Link AT 1
13 W31-13  Crank Assembly i A% 48 1
14 W31-14  Screw (M3.5-0.6X11) R 4 1
15 W6-15 Screw (M5-0.8X5) R 4 2
16 W31-16  Main Shaft EX 1
17 W31-17  Washer #h 1
18 W31-18  Spring 5% & 1
19 W31-19 Nut $Z g 1
20 W31-20  Brack Complete F A5 7T 1
21 W3-24 Screw (M4-0.7X8) ¥ % 4
22 P6-46 Screw (M5-0.8X14) 2 & 6
23 W31-23 Pin 54 2
24 W31-24  Upper Knife Holder A5 & T 1
25 W13-21  Screw (M4-0.7X12) R 1
26 W31-26  Upper Knife L& EEH 1
27 W24-19 Screw (M4-0.7X4) S 1
28 W31-28  Lower Knife Holder TS A B 1
30 W31-30  Lower Knife TSR T 1
31 W31-31 Pin 54 1
32 WO9-12 Washer R 1
33 W31-33  Waste Chute Clamp 2 TR 1
34 W31-34 Screw (M3.5-0.6X6) ¥2 %% 1
35 W31-35  Suction Pipe Assembly (Upper) EBRE(L) 1
36 W31-36  Screw (M4-0.7X14) 37 4% 1
37 W31-37  Gasket 7 i 4 R 1
38 P26-10 Connector TRERESR 1
39 W31-39  Bushing REE 1
40 W22-12  Washer R 2



MR (FABRIC TRIMMER) DEVICE MR 54 g% B 31
Ref. Parts Amt.
No. No. Description o % Req
41 W31-41  Suction Pipe Assembly (Lower) EHRE(T) 1

42 W31-42 Nut $Z g 1

43 W31-43  Link Assembly AR A 1

44 W31-44  Lower Knife Holder Assembly TSR B R 4 1

45 W31-45  Upper Knife Holder Assembly L&A EEy 7 e 1

46 W31-46  Suction Pipe Assembly BB E M 1

47 W31-47  Crankshaft Assembly dh 4a 1

48 P8-10 Ring E& Jo 3% 1



32

ELECTRIC (PNEUMATIC) TYPE TOP THREAD TRIMMER MECHANISM T ( ;F:L@] ) 3\4 17 #%4 *% 32

Ref. Parts Amt.
No. No. Description o % Req.
1 W26-1 Solenoid v A 1
2 W32-2 Knife Guded Brcket Lt @ 1
3 W32-3 Solenoid Support E wE e 1
4 W32-4 Wiper Bar #A 1
5 W26-13  Screw (M3-0.5X12) ¥ 2% 1
6 P7-11 Screw (M3.5-0.6X8) R 2
7 W26-14  Nut $E 1 3
8 W32-8 Shaft i 1
9 W32-9 Ring CH % 1
10 W32-10  Spring % & 1
11 W32-11  Screw R &% 1
12 W32-12 Nut $E 1 1
13 W32-13  Movable Trimming knife LEHITR 1
14 W32-14  Pubber Cushino # JE -k 1
15 W16-6 Screw (M2.5-0.45X4) $E & 5
16 W32-16  Screw (M2-0.4X6.1) R &% 1
17 W32-17  Shaft iy 1
18 W3-31 Washer # R 2
19 W7-10 Screw (M4-0.7X12) 2 4% 2
20 W32-20  Fixed Trimming Knife T 1
21 W32-21  Pressure Adjusting Piece Spacer R AR 1
22 W32-22  Clamp Spring Pressure KRR 1
23 P14-6 L"Connector LA R E % 5A 1
24 W32-24  Thread Clamp &8k 1
25 W32-25  Clamp Spring Pressure Adjusting Piece o R AER 1
26 W32-26  Screw (M2.5-0.45X6) ¥ 2% 2
27 W32-27  Screw (M2.5-0.45X8) R &% 1
28 W25-32  Connector B 35 1
29 W32-29  Movable Knife Holder s 1
30 W32-30  Air Cylinder F AL 1
31 P13-2 Screw (M4-0.7X8) R & 4
32 W3-25  Washer k] 4
33 P8-8 Washer # R 2
34 W32-34  Guide AR 1
35 W32-35  Guide AR 1
36 W21-18  Screw (M5-0.8X8) R &% 2
37 W32-37  Guide, C.Set AR 4 1
38 W32-38  Pneumatic Type Top Trimmer Assembly E R/ E: W7 K| 1
39 W32-39  Electrical Type Top Trimmer Assembly TN L a 1
40 WI1-16 Screw (M4-0.7X6.5) 2 &% 2
41 P15-7 Cord Clamp (UC-0.5,3/16") BE 2
42 W26-34  Spring Washer 72 3 9 2
43 W32-43  Air Cylinder Assembly | 1
44 W26-35  Sticker P2 1



33

28 H )

MR SPECIFIC PARTS MR e 4 33
Ref. Parts Amt.
No. No. Description b FA Req.
1 W33-1 Slide Plate B 1
2 W33-2 Hemming Guide (Left) TR (E) 1
3 W24-19  Screw (M4-0.7X4) 2 % 5
4 W33-4 Hemming Guide (Right) THR(A) 1
5 W33-5 Bracket XHER 1
6 W3-25 Washer #*h 4
7 W33-7 Auxiliary Plate/Front Cover by & 1
8 W22-4 Screw (M4-0.7X8) ¥ % 3
9 W33-9 Main Feed Dog FE B 1
10 W33-10 _ Differential Feed Dog S i 1
11 W33-11 Front Cover LI 1
12 W33-12  Needle Plate Ep 1
13 W33-13  Bracket / Stitch Plate SHR e 1
14 W33-14  Bracket / Stitch Plate &t Hr 1
15 W33-15_ Fabric Guide M E AR 1
16 W4-3 Screw (M4-0.7X8) 2 %% 2
17 W33-17  Side Cover 1l &A% 1
18 W33-18  Side Cover fl &A% 1
19 W3-24 Screw (M4-0.7X8) R 4 4
20 W33-20  Side Cover fl & A% 1
21 Wi-16 Screw (M4-0.7X6.5) R & 2
22 W3-30 Screw (M3-0.5X4.5) % 2
23 W33-23  Needle Plate Assembly sHir 4 1
24 P16-39 Suction Pipe Unit Assembly RAJE 4 1
25 P16-28 Regulator Assembly AR SR 20 1
26 P16-1 Pust-Collecting Equipment FREE 1
27 P16-27 Solenoid Valve Assembly T w4 1
28 W33-28  Pitman B iE At 1
29 W33-29  Presser Foot Assembly JRR N 28 1
30 W21-18  Screw (M5-0.8X8) $F 4 1
31 W33-31  Feed Dog Bar Assembly BB T 4 1
32 W33-32  Front Cover Assembly A # 4 1
33 W33-33  Pin 1644 1
35 W4-12 Flat Spring oA 1
36 W33-36  Cover Plate Assembly AT & AR 41 1
37 W33-37  Hose Band RE 1
38 W33-38  Presser Foot Assembly (Heay Material ) RRMp & (AR 1



36

DCC

14

DCC SPECIFIC PARTS DCC% i # 36
Ref. Parts Amt.
No. No. Description o FA Req.
1 W3-25 Washer B 3

2 W36-2 Thread Guide WHRAT 1

3 W13-33  Spreader kgt 1

4 W14-18  Felt FE£% 1

5 W14-19  Spring (Light) 7 % (39) 1

6 W14-20  Tension Post Collar &% 1

7 W14-21  Screw Stud ¥ 5 1

8 W14-22  Tension Dist & &R 2

9 W14-23  Cup i = 3 1

10 W14-25  Spring Bushing SR 1

11 W14-26  Post Nut E SRR S L 1

12 W15-34  Thread Guide @B 1

13 W36-13  Thread tension complete R 71 R b 1

14 W36-14  DCC specific parts DCC% A # 1

15 W23-30  Screw (M3-0.5X4) 7, 4 1

16 W23-31  Hook p &) 1



BERDBKRMEBRAS

MING JANG SEWING MACHINE CO.,LTD.

/_ N 4
TEEHE -

o

/

2010.04





